




BUTLER MAY 5, 2020 UPDATED PER PAGES

The following table identifies the revised pages and the reason for the revisions.  The revisions since the
original submittal on each page are highlighted in yellow.

Page(s) Revision
iii-vi Index revised due to new sections
viii Minor edits for clarity
6 Minor edit for clarity
8 Contents of table 2-1 rearranged to conform to order presented in permit
10 Minor edits in table 2-2
17 Minor edit
28 Note regarding loadings added
30 Typo corrected
31 Minor edit for clarity
32-33 First paragraph of Section 3.5 revised
34.5 Page added. New section 4.1 and 4.2 added
35 Minor edit.
36-39 Renumbered sections and added Section 4.8.3
56 Revised Table 7-1 to address missing lines and information
[...]
The headworks of the WWTP consists of the screening structure built during the 1995/1996 plant
improvements. The screening unit consists of a manually cleaned bar screen and a rotary fine screen. Both
structures are outside of the influent pump station in an uncovered structure. The raw wastewater
influent is gravity fed to the screen units from the collection system and the screened wastewater flows
to the influent pump station.  See Figure 2-2.

The influent screen is now 24 years old and at the end of its service life although it is still functional.  As is
visible on the walls of the structure the working platform is routinely submerged making emergency
access to the manual or automated screen impossible during high flow conditions when the need for
access is likely to be highest.

Figure 2-2 Rotary and Bar Screens

2.6 INFLUENT PUMP STATION
The influent pump station structure and wet well date to the original WWTP built in the 1950s. The wet
well (2,250 gallons) is relatively small when handling the peak design and increased flow during wet
weather periods. The plant constructed in 1995 / 1996 increased pumping capacity to 833 GPM. The 2001
modifications increased pumping capacity with 3-1200 GPM pumps. The operation of the pump station is
to allow up to 2 pumps to run during high flow periods and to have 1 pump in reserve in case of a pump
failure.  However,  when  flow  exceeds  the  rate  of  those  2  pumps  (about  3.3  MGD),  the  third  pump  is
operated to maximize the flow into and through the plant and to minimize the discharge, if any, at the
CSO Outfall (designated as 003). See Figure 2-3 on next page.

Two of the pumps are from the 1995/1996 construction.  The third pump was rebuilt several years ago.
Two of the pumps are at the  end of their service life and need to be replaced.  As noted for the Influent
screening structure the pumps are unable to keep up with higher flows and then cause the wet well to
surcharge to the degree that the screen structure then surcharges also.  Review of the wet well indicates
that it is well short of the recommended capacity and should be upgraded also.  Finally the forcemain
discharge from the Influent Pump Station is currently only 10-inch diameter which is only marginally able
to convey peak design flows.  The peak design flows however are well short of the hydraulic capacity of
the rest  of  the plant.   The conveyance capacity  of  the forcemain should also be increased to  alleviate
Screening structure flooding.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 12

Figure 2-3 Influent Pumps

2.6.1 WET WEATHER / STORMWATER PUMP STATION
This pump station (Figure 2-4)is independent of the influent pump station and is on property adjacent to
the City’s main interceptor sewer in the US 6 right of way. This pump station was built in 2007 and has 2
suction lift pumps that are configured to automatically come on line when wet weather flows go over a
diversion weir starts to fill the stormwater wet well. This pump station was built to maximize flow to and
through treatment and to minimize discharges, if any, at CSO Outfall 003. The wet weather pump station
pumps water to the stormwater equalization (EQ) basin at the WWTP. Water from the EQ Basin, if the
basin reaches its capacity is the discharged to the wet weather clarifier and subsequently is chlorinated /
dechlorinated and is discharged through Outfall 002. If necessary, both pumps are operated to maximize
the wet weather flow and treatment.

Figure 2-4 Wet Weather Pump Station



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 13

2.7 GRIT SYSTEM
The influent pumps discharge into the grit tank next to the aeration tanks.  Grit that settles in the aerated
grit chamber is pumped to the vortex grit unit where water is separted from the grit. The grit is landfilled
and the water discharged back into the influent stream.

Figure 2-5 Aerated Grit Chamber

2.8 AERATION TANKS
After the aerated grit chamber, the influent wastewater is directed into the aeration tank influent channel
where the industrial force main also discharges (see section 2.8.1). Both the wastewater flowstreams are
mixed with theh return sludge and enter the aeration tanks(Figure 2-6). Because of the low carbon,
nitrogen and phosphorous load in the combined influent flow, only 2 of 3 aeration tanks are in service at
any time. One aeration tank is held in reserve for wet weather flow conditions and / or to allow servicing
(cleaning, replacing diffusers, etc.) of the other 2 aeration tanks. Because of the low carbon, nitrogen and
phosphorous loading, a higher than typical mixed liquor suspended solids level is maintained in the
aeration tanks to achieve biochemical oxygen demanding (BOD) stabilization and nitrification.

Figure 2-6 Aeration Tank 1

Air is provided to the aeration tanks from centrifugal blowers (Figure 2-7)at a pressure of greater than 7.4
psi and at an average air flow of about 1,000 cfm. Fine bubble diffusers are used to insure adequate
aeration and mixing of the biomass in the aeration tanks.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 14

Figure 2-7 Centifugal Blowers and Air Header

During construction of the Aeration tanks in 1996 it was noted that the tanks walls were bowing.
Investigations at that time revealed that the wall sections were not constructed to withstand the lateral
earth forces being applied. It is unclear yet if the error was design or construction related but in either
case the solution was to install cross bracing with concrete beams supported on each side of the structure
with carbon steel supports as shown in the Figure 2-8 and Figure 2-9.

Figure 2-8 Concrete Support Beams in Aeration Tanks



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 15

Figure 2-9 Rusted Steel Beams Supports

Since the hydraulic capacity of the clarifiers was established as 6 MGD during the 2001 design to assist
with minimization of CSO events the aeration tanks have become the limiting hydraulic factor due to the
water levels in the tanks at higher flows.  The City operates all 3 influent pumps during wet weather to
increase the flows into the aeration tanks and this project is anticipated to increase the hydraulic loading
by another 0.5 MGD during wet weather. Currently the water level in the tank influent channels is in
danger of overflowing if more flow is introduced. Adjusting the overflow weir lengths and possibly adding
pipe capacity at the clarifier drop box should raise the capacity sufficiently to match the clarifier capacity.

2.8.1 INDUSTRIAL FORCE MAIN CONNECTION
The industrial force main, when built in 1995/1996 to service the industrial area southwest of Butler,
discharged into a gravity sewer at S. Broadway and Canal Streets on the south edge of downtown Butler.
Over the years periodic hydrogen sulfide releases at the discharge point causing odor and potential health
issues for downtown businesses and their customers, including the City Hall and Utility Office. To alleviate
this problem, in 2014 the force main was extended all the way to the WWTP where it discharges into the
aeration tank influent channel as shown in Figure 2-10.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 16

Figure 2-10 Industrial Forcemain Discharge Point

2.8.2 CHEMICAL ADDITION
Ferric chloride, fed at a rate of about 80 to 100 GPD (125 – 150 #s/day), is added at the effluent end of
the aeration tanks, before the mixed liquor flows to the clarifiers (Figure 2-11). Addition of the ferric at
this point allows mixing in the pipe and settling of the ferric phosphate precipitate in the clarifier.

Figure 2-11 Ferric Chloride Feed at AT Disharge Point

2.9 FINAL CLARIFIERS
The rectangualr clarifiers built in the 1995/1996 project were susceptible to solids washout when the
WWTP was at its design peak flow (1.2 MGD). The Operator was forced to restrict influent flow into the
WWTP by closing the influent gate valve so that solids would not wash out. This resulted in frequent CSO



City of Butler Revised May 5, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 17

events at Outfall 003. The 2 circular clarifiers were constructed in 2001 and the solids washout problem
was resolved. Figure 2-12 and Figure 2-13 show the circular clarifiers.

Figure 2-12 Circular Secondary Clarifer

Also, based on the loading and flow data, the plant’s design flow was increased to a average design flow
of 2 MGD and a peak design flow of 3 MGD. In addition, the clarifiers were oversized to handle a maximum
hydraulic flow of 6 MGD (3 MGD each) to process high flows for a short period. The normal operation is
to run 1 clarifier with the other clarifier out of service. This has been beneficial in achieving more optimal
detention times for the activated sludge process. Note that peak flows for phosphorous removal according
to Ten States Standards is about 5.1 MGD to maintian a surface overflow rate of 900 gpd/sf.

Figure 2-13 Secondary Clarifier in Service

The biosolids settled in the clarifier are continuously withdrawn / collected through a telescoping valve
into the return sludge wet well. See Figure 2-14, 2-15 and 2-16.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 18

Figure 2-14 Telescoping Valve for Return Activated Sludge (RAS) Biosolids

Figure 2-15 Telescoping Valve Flowing with RAS Biosolids

The biosolids are continuosly returned  to the aeration tanks by the RAS pumps to maintain a healthy
biomass for carbon stabilzation and nitrification. Excess biosolids are pumped to the aerobic digesters.

Figure 2-16- 2001 Project showing RAS Pump Station

2.10 CHLORINATION/DECHLORINATION FACILITIES
The rectangular clarifiers constructed in the 1995/1996 project were converted to chlorine contact tanks
in the 2001 modifications. The tanks are well in excess of the required capacity for chlorination detention
time allowing them to also function as polishing tanks for the clarified effluent. The operational mode for
the tanks  is  to  alternate tanks  in  service  on a  monthly  basis.  This  allows the tank out  of  service  to  be
routinely cleaned (biosolids that have settled in the tank are flushed back to the headworks). The second



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 19

tank can also be placed into service if flows are in excess of the design daily or peak flow for an extended
period . Chlorine gas is fed from 150 pound cylinders at the influent of the contact tanks. Figure 2-17
shows the chlorine cylinders and Figure 2-18  shows the chlorine contact tank.

Figure 2-17   150 # Chlorine Gas Cylinders

Figure 2-18 Chlorine Contact Tank, with Mechanical Aerators at Discharge

Dechlorination (using sodium metabisulfite) occurs at the discharge of the chlorine contact tanks (Figure
2-19), before the flow passes through a Parshall flume for flow measurement. Mechanical aerators are
also located at the discharge of the contact tanks, which may be used in extremely hot weather to aerate
the tanks and insure that the effluent dissolved oxygen meets the NPDES permit requirements.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 20

Figure 2-19 Dechlorination at Disharge of Chlorine Contact Tank

The City woudl like to move away from using gaseous chlorine in light of the potential safety hazard it
poses to the school personnel and students immediately across the street from the plant.  UV disinfection
is thought to be the best available solution since previous usage with hypochlorite solution proved to be
difficult to achieve complete disinfection.

2.11 FLOW MEASUREMENT
Influent flow is measured with a magnetic meter on the influent line. The industrial influent flow is
monitored by a doppler meter.. Effluent flow for the WWTP discharges through a parshall flume which is
monitored by a level transducer. Figure 2-20 shows the effluent flume and the level sensor. Flow then is
directed toward Outfall 002.

Figure 2-20 Parshal flume and Level Transducer for Efluent Discharge to Outfall 002

2.12 AEROBIC DIGESTION AND DISPOSAL
Excess biosolids are pumped to 1 of 3 aerobic digester for further stabilization. See Figure 2-21. Process
control testing performed daily determines the volume of biosolids to be wasted to insure that a balanced
biomass is maintained in the aeration tanks. Wasting of the excess biomass is performed daily, including
weekends. Wasting of biomass varies between 7,500 GPD to  15,000 GPD.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 21

Figure 2-21 Aerobic Digester

The air to the aerobic digesters is supplied by 1 of 2 positive displacement blowers inside a small building
next to the digesters.  Air to the aerobic digesters is periodically (weekly to biweekly) shut off to allow
thickening of the solids and removal of the liquid supernatant.  The liquid supernatant is drawn off and
either pumped to the influent of the WWTP or to one of the drying lagoons. Two times per year (spring
and fall) the thickened solids are pumped to 1 of the 3 sludge drying lagoons. The dried solids are
periodically  (about  once every  other  year)  pushed into small  piles  to  be collected at  a  future date for
landfill disposal.

As with the aeration tanks the supports for the cross tank beams (shown previous page) are in need of
replacement to continue to provide the required structural support.

2.13 WET WEATHER TREATMENT
As previously noted, an old anaerobic digester and a clarifier constructed with the original plant were
abandoned but not demolished when the existing WWTP was upgraded in 1995/1996. These tanks were
converted during the 2007 project, to a wet weather equalization basin and a primary clarifier / chlorine
contact tank. Figure 2-22 shows the Old Anaerobic Digester Converted to EQ Basin and Figure 2-23 shows
the old Clarifier Converted for Wet Weather Primary Clarification.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 22

Figure 2-22 Old Anaerobic Digester Converted to EQ Basin

Figure 2-23 Clarifier Converted for Wet Weather Primary Clarification

This allowed the City to process additional wet weather flows consistent with the City’s CSO Long Term
Control Plan, submitted in 2001 and approved in 2007. The City’s goal was to achive 4 or fewer CSO events
annually at Outfall 003.

Initially sodium hypochlorite was added during the wet weather flow episodes to disinfect the wet
weather discharge, However, after 3 years of ineffective disinfection and inadequate E. Coli kill, the City
discontinued using the hypochlorite and repiped the chlorine feed system to allow the use of chlorine gas
as used in the rest of the WWTP. This proved effective and achieved the desired disinfection.

2.13.1 WET WEATHER FLOW MEASUREMENT
Following the wet weather primary clarifier the flow is discharged through a second parshall flume which
is monitored by a level transduceras shown on Figure 2-24.  Flow then is directed toward the wet weather
Outfall 001.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 23

Figure 2-24 Parshall flume and Transducer for Wet Weather Flow

2.14 MONITORING
Plant influent and effluent flows, RAS and WAS flow, and other critical parameters are continuously
recorded.  A monitoring screen is maintained in the WWTP Lab so that Operators can visually check flow
volumes and wet well levels at any time. Currently the industrial forcemain flows and the stormwater
forcemain flows have externally mounted doppler meters that appear to be providing inaccurate results
and are unreliable.  Those meters should be replaced with magnetic flow meters for long term accuracy.
[...]
D. Capacity Reservation Fees $
E. Contingencies $ 557,000

(Should not exceed 10% of construction cost)
F. Non-Construction Costs $ 1,311,000

e.g. engineering/design services, field exploration studies, project
management & construction inspection, legal & administrative services, land
costs (including capitalized costs of leased lands, ROWs, & easements), startup
costs (e.g., O&M manual, operator training)

G. Total Project Cost (lines A+B+C+D+E+F) $ 7,433,000
H. Total Ineligible SRF Costs $ 25,000

*Total ineligible SRF costs will not be covered by the SRF Loan
I. Other funding sources (list other grant/loan sources & amounts)

(1) Local Funds (hook-on fees, connection fees, capacity feeds,
etc.)

$
(2) Cash on Hand $ 1,000,000
(3) Indiana Department of Commerce Community Focus Fund $
(4) US Department of Agriculture Rural Development (RD) $
(5) Other $

Total Other Funding Sources $1,025,000
SRF Loan Amount (Line G Minus Line H) $6,406,000



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 57

7.4 LETTERS OF INTENT
No letters of intent have been developed or secured for the single easement needed for the project.
Verbal discussion with the DeKalb County Eastern Community School District have indicated that use of
the land along the railroad owned by the school district should not be a problem.

There are no additional significant industrial flow contributions anticipated by the City of Butler.
Therefore, no letters of intent are included in this PER from significant industrial flow/wasteload
contributors.

7.5 INTER-LOCAL GOVERNMENTAL AGREEMENTS OR CONTRACTS
There are no Inter-Local Government Agreements or Contracts or intent to obtain either applicable to the
projects addressed in this PER.

7.6 FISCAL SUSTAINABILITY PLAN
The Town of Butler will develop a Fiscal Sustainability Plan that meets the minimum requirements listed
in the Federal Water Polution Control Act Section 603(d)(1)(E)(i) and will submit a completed FSP
certification form prior to a request for final disbursement related to the primary project.



City of Butler April, 2020

Preliminary Engineering Report Donohue & Associates, Inc.
Page 58

CHAPTER 8 – PUBLIC PARTICIPATION

8.1 GENERAL
On [date], a public hearing was held prior to the regularly scheduled council meeting.  The meeting was
advertised in the ____________________ on ___________. Prior to the hearing, copies of the PER were
provided for public review at the local library (Butler Public Library) and at the Town Hall from __________
to _________. A copy of the proof of publication, the sign in sheet from the hearing and the hearing
summary are included in Appendix H.

The public hearing reviewed the project history and reasons why it is required, identified the 3 alternatives
investigated, along with the reasons for the selection of alternative 1.  The hearing then discussed the
information generally contained in each chapter of the PER focusing on the environmental considerations.
A copy of the presentation is also contained in Appendix H.

Comments were accepted until [date] on the PER.  No comments were received.



Appendices



Appendix A – NPDES Permit



 

Indiana Department of Environmental Management 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Michael R. Pence                      Carol S. Comer  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Please Reduce, Reuse, Recycle 
  

 

 
VIA ELECTRONIC MAIL  August 25, 2016 
 
The Honorable Ron Walter, Mayor 
City of Butler 
City Hall, 215 South Broadway 
Butler, Indiana 46721 
 
Dear Mayor Walter: 
 

Re:  Final NPDES Permit No. IN0022462 
City of Butler Wastewater Treatment Plant 
Dekalb County 

 
Your application for a National Pollutant Discharge Elimination System (NPDES) permit has 
been processed in accordance with Sections 402 and 405 of the Federal Water Pollution Control 
Act as amended, (33 U.S.C. 1251, et seq.), and IDEM’s permitting authority under IC 13-15.  
The enclosed NPDES permit covers your discharges to Big Run Creek.  All discharges from this 
facility shall be consistent with the terms and conditions of this permit. 
 
One condition of your permit requires monthly reporting of several effluent parameters.  
Reporting is to be done on the applicable state Monthly Report of Operation (MRO) form.  This 
form is available on the internet at the following web site:   
 
http://in.gov/idem/cleanwater/2339.htm  
 
Once you are on this page, select the “IDEM Forms” page and locate the version of the MRO 
applicable to your plant under the “Wastewater Facilities” heading.  We recommend selecting 
the “XLS” version as it will complete all of the calculations on the data entered. 
 
Additionally, if you are not already using NetDMR, you will soon be receiving an email with a 
supply of the federal NPDES DMR form attached.  Both the state and federal forms need to be 
completed and submitted.  If you do not receive the DMR forms in a timely manner, please call 
this office at 317/232-8670.  Please note that IDEM will no longer accept paper DMR or MRO 
forms after December 31, 2016.  After that date all NPDES permit holders will be required to 
submit their monitoring data to IDEM using NetDMR. 
 
Another condition which needs to be clearly understood concerns violation of the effluent 
limitations in the permit.  Exceeding the limitations constitutes a violation of the permit and may 
bring criminal or civil penalties upon the permittee.  (See Part II.A.1 and II.A.11 of this permit). 
It is very important that your office and treatment operator understand this part of the permit.   

 
 
 
 

http://in.gov/idem/cleanwater/2339.htm


The Honorable Ron Walter, Mayor 
Page 2 
 
 
Please note that this permit issuance can be appealed.  An appeal must be filed under procedures 
outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice.  The appeal must be initiated 
by you within 18 days from the date this letter is postmarked, by filing a request for an 
adjudicatory hearing with the Office of Environmental Adjudication (OEA), at the following 
address: 

 
Office of Environmental Adjudication 
Indiana Government Center North 
100 North Senate Avenue, Room 501 
Indianapolis, IN 46204 

 
Please send a copy of any such appeal to me at IDEM, Office of Water Quality-Mail Code 65-
42, 100 North Senate Avenue, Indianapolis, Indiana 46204-2251.  
 
The permit should be read and studied.  It requires certain action at specific times by you, the 
discharger, or your authorized representative.  One copy of this permit is also being sent to your 
operator to be kept at the treatment facility.  You may wish to call this permit to the attention of 
your consulting engineer and/or attorney. 
 
If you have any questions concerning your NPDES permit, please contact Bill Stenner at 
317/233-1449.  Questions concerning appeal procedures should be directed to the Office of 
Environmental Adjudication, at 317/232-8591. 
 

 Sincerely, 
 

       
 

 Paul Higginbotham 
 Deputy Assistant Commissioner 
 Office of Water Quality 
 

Enclosures 
cc: Wm. Ted Miller, Certified Operator 
 David Wagner, Millennium Environmental LLC 



                     Page 1 of 55 
                     Permit No. IN0022462  
 

STATE OF INDIANA       
 

DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
 

AUTHORIZATION TO DISCHARGE UNDER THE 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended, 
(33 U.S.C. 1251 et seq., the “Act”), Title 13 of the Indiana Code, and regulations adopted by the 
Water Pollution Control Board, the Indiana Department of Environmental Management (IDEM) 
is issuing this permit to the  
 

CITY OF BUTLER 
 
hereinafter referred to as “the permittee.”  The permittee owns and/or operates the City of Butler 
Wastewater Treatment Plant, a major municipal wastewater treatment plant located at 695 
East Green Street in Butler, Indiana, Dekalb County.  The permittee is hereby authorized to 
discharge from the outfalls identified in Part I of this permit to receiving waters named Big Run 
Creek, located within the Lake Erie drainage basin, in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in the permit.  The permittee is also 
authorized to discharge from a wet weather treatment facility outfall listed in Attachment A of 
this permit, to receiving waters named Big Run Creek in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in this permit.  This permit may be 
revoked for the nonpayment of applicable fees in accordance with IC 13-18-20. 
 

  Effective Date:  __September 1, 2016_____________. 
 

  Expiration Date:  _August 31, 2021________________. 
 

In order to receive authorization to discharge beyond the date of expiration, the permittee 
shall submit such information and application forms as are required by the Indiana Department 
of Environmental Management.  The application shall be submitted to IDEM at least 180 days 
prior to the expiration date of this permit, unless a later date is allowed by the Commissioner in 
accordance with 327 IAC 5-3-2 and Part II.A.4 of this permit. 

 
Issued   August 25, 2016,  for the Indiana Department of Environmental Management. 
 

             
_____________________________ 
Paul Higginbotham 
Deputy Assistant Commissioner 
Office of Water Quality 

 



                     Page 2 of 55 
                     Permit No. IN0022462  
 

TREATMENT FACILITY DESCRIPTION 
 
The permittee currently operates a Class III, 2.0 MGD (average design flow) extended aeration 
treatment facility with an average design peak flow of 3.0 MGD.  The treatment facility consists 
of a bar screen, a fine rotary screen, a grit chamber, three aeration tanks, two secondary 
clarifiers, phosphorus removal through precipitation with ferric chloride, three aerobic digesters, 
chlorination/dechlorination facilities and influent and effluent flow meters.  Biosolids are 
continuously returned to the aeration tanks and periodically wasted to the aerobic digesters for 
stabilization, thickening by decanting, pumping to onsite storage lagoons for drying and storage 
prior to ultimate disposal via landfill. 
 
The collection system is comprised of combined sanitary and storm sewers with one Combined 
Sewer Overflow (CSO) location (CSO 003) and one wet weather treatment facility outfall 
(Outfall 001).  The wet weather treatment facility consists of one flow equalization basin, a wet 
weather clarifier, and chlorination/dechlorination facilities.  These outfalls are identified and 
subject to the provisions in Attachment A of the permit.  The mass limits for CBOD5, TSS, 
ammonia-nitrogen, and total residual chlorine have been calculated utilizing the peak design 
flow of 3.0 MGD.  This is to facilitate the maximization of flow through the treatment facility in 
accordance with this Office’s CSO policy. 
 

PART I 
 
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The permittee is authorized to discharge from the outfall listed below in accordance with the 
terms and conditions of this permit.  The permittee shall take samples and measurements at a 
location representative of each discharge to determine whether the effluent limitations have 
been met.  Refer to Part I.B of this permit for additional monitoring and reporting 
requirements. 

 
1. Beginning on the effective date of this permit, the permittee is authorized to discharge 

from Outfall 002, which is located at Latitude:  41° 26' 07" N, Longitude:  84° 51' 26" W.  
The discharge is subject to the following requirements: 

 
TABLE 1 

 
Quantity or Loading  Quality  or Concentration Monitoring  Requirements 

 
Monthly Weekly  Monthly Weekly  Measurement   Sample 

Parameter Average  Average Units Average Average Units Frequency    Type  
 
Flow [1] Report ---- MGD ---- ---- ---- 5 X Weekly 24-Hr. Total 
CBOD5 
    Summer [2] 500.7    751.1 lbs/day 20  30 mg/l 5 X Weekly 24-Hr. Composite 
    Winter [3] 625.9 1,001.4 lbs/day 25  40 mg/l 5 X Weekly 24-Hr. Composite 
TSS 
    Summer [2] 600.8    901.3 lbs/day 24 36 mg/l 5 X Weekly 24-Hr. Composite 
    Winter [3] 751.1 1,126.6 lbs/day 30 45 mg/l 5 X Weekly 24-Hr. Composite 
Phosphorus [4] ---- ---- ---- 1.0 ---- mg/l 5 X Weekly 24-Hr. Composite 
 



                     Page 3 of 55 
                     Permit No. IN0022462  
 
    TABLE 2 
 

Quality  or  Concentration   Monitoring  Requirements 
 

Daily Monthly Daily  Measurement   Sample 
Parameter Minimum Average Maximum Units Frequency      Type  
 
pH [5] 6.0 ---- 9.0 s.u. 5 X Weekly Grab 
Dissolved Oxygen [6]  
    Summer [2] 6.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs.  
    Winter [3] 5.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs.  
E. coli [7] ---- 125 [8] 235 [9]     colonies/100 ml 5 X Weekly Grab 
 

TABLE 3 
 

Quantity or Loading  Quality  or Concentration Monitoring  Requirements 
Monthly Daily  Monthly Daily  Measurement   Sample 

Parameter Average  Maximum   Units Average Maximum  Units Frequency    Type  
 
Ammonia-nitrogen  
   Summer [2] 30.0 77.6 lbs/day 1.2 3.1 mg/l 5 X Weekly 24-Hr. Composite 
   Winter [3] 32.5 82.6 lbs/day 1.3 3.3 mg/l 5 X Weekly 24-Hr. Composite 
Total Residual Chlorine 
    Final[10][11] 0.250 0.501 lbs/day 0.01  0.02     mg/l 5 X Weekly Grab 
 
  
    [1] Effluent flow measurement is required per 327 IAC 5-2-13.  The flow meter(s) shall be 

calibrated at least once every twelve months. 
 
    [2] Summer limitations apply from May 1 through November 30 of each year. 
 
    [3] Winter limitations apply from December 1 through April 30 of each year. 
    
    [4] In accordance with 327 IAC 5-10-2(b), the facility must produce an effluent containing no 

more than 1.0 mg/l total phosphorus (P) any month that the average phosphorus level in the 
raw sewage is greater than 5 mg/l.  Otherwise, a degree of reduction, as prescribed below, 
must be achieved.  Such reduction is to be calculated based on monthly average raw and final 
concentrations.   

 
  Phosphorus (P) Level       Required 
  in Raw Sewage (mg/l)      Removal (%) 

 
  greater than or equal to 4      80%   
  less than 4, greater than or equal to 3  75% 
  less than 3, greater than or equal to 2  70% 
  less than 2, greater than or equal to 1  65% 
  less than 1          60% 

 
 
 
 



                     Page 4 of 55 
                     Permit No. IN0022462  
 
    [5] If the permittee collects more than one grab sample on a given day for pH, the values shall 

not be averaged for reporting daily maximums or daily minimums.  The permittee must report 
the individual minimum and the individual maximum pH value of any sample during the 
month on the Monthly Report of Operation forms. 

 
    [6] The daily minimum concentration of dissolved oxygen in the effluent shall be reported as the 

arithmetic mean determined by summation of the four daily grab sample results divided by 
the number of daily grab samples.  These samples are to be collected over equal time 
intervals. 

 
    [7] The Escherichia coli (E. coli) limitations apply from April 1 through October 31 annually.  

IDEM has specified the following methods as allowable for the detection and enumeration of 
Escherichia coli (E. coli): 

 
      1. Coliscan MF® Method  
      2. EPA Method 1603 Modified m-TEC agar 
      3.  mColi Blue-24® 
      4.  Colilert® MPN Method or Colilert-18® MPN Method 

 
 [8] The monthly average E. coli value shall be calculated as a geometric mean. Per  

327 IAC 5-10-6, the concentration of E. coli shall not exceed one hundred twenty-five (125) 
cfu or mpn per 100 milliliters as a geometric mean of the effluent samples taken in a calendar 
month.  No samples may be excluded when calculating the monthly geometric mean. 